SAFCO Instructions

~ anLDI Gompany INSTRUCTIONS
Minneapolis, MN 55428
www.safcoproducts.com INSTRUCCIONES

TechWorks Storage Center
TechWorks® Centre de stockage
TechWorks® Centro de almacenamiento

Model Shown: TWSTCR24H3
Modeéle Présenté: TWSTCR24H3
Modelo Mostrado: TWSTCR24H3

@
/\ KEEP OUT OF REACH OF CHILDREN UNTIL ASSEMBLY IS COMPLETE, DUE TO THE PRESENCE OF SMALL OR SHARP PARTS.
ADULT ASSEMBLY REQUIRED
/\ TENIR HORS DE PORTEE DES ENFANTS JUSQU'A CE QUE /\ MANTENER FUERA DEL ALCANCE DE LOS NINOS HASTA QUE SE
L’ASSEMBLAGE SOIT TERMINE, EN RAISON DE LA COMPLETE EL MONTAJE, DEBIDO A LA
PRESENCE DE PIECES PETITES OU TRANCHANTES. PRESENCIA DE PIEZAS PEQUENAS O AFILADAS.
ASSEMBLAGE ADULTE REQUIS SE REQUIERE MONTAJE DE ADULTOS
@
PRODUCT WARRANTY is available online at: www.safcoproducts.com
* LA GARANTIE DU PRODUIT est « LA GARANTIA DEL PRODUCTO esta
° disponible sur I'Internet : www.safcoproducts.com disponible en la Internet: www.safcoproducts.com

_ For questions or concerns, please call 1-888-971-6225
available Monday-Friday 7:30 AM to 5:00 PM (Central Time) (English-speaking operators)

Si vous avez des questions pour poser ou les préoccupations Si usted tiene preguntas o preocupaciones,
pour exprimer, connecter au 1-888-971-6225 por favor llame 1-888-971-6225
de 7H30 a 17HO0 (Heure centrale) (Opérateurs de langue anglaise) de 7:30 AM a 5:00 PM (Hora Central) (Operadores que hablan inglés)

990000566: 1 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428



L

Q Tabletop / Dessus de Table / Superficie de la mesa
9 Stiffener / Raidisseur / Refuerzo

G Leg Frame / Cadre de jambe / Marco de pierna
@ Back Frame / Cadre arriére / Marco trasero

G Spreader / Epandeuse | Esparcidor

[

Hardware Pack / Paquet Matérial / Paquete Material:

A9280

TOOLS REQUIRED: Phillips Screwdriver, Wrench or Socket
OUTILS REQUIS : Tournevis cruciforme, clé ou douille
HERRAMIENTAS REQUERIDAS: Destornillador Phillips, llave inglesa o de tubo

[F ] | ©

Screw 1/4-20 X 1.5”
Vis 1/4-20 X 1.5”
Tornillo 1/4-20 X 1.5”

Bracket, Angle
Support, équerre
Soporte, angulo

Qty. / Qté. / Cant. 6
X442

Qty. / Qté. / Cant. 4
B8566

Screw 1/4-20 X 1.00”
Vis 1/4-20 X 1.00”
Tornillo 1/4-20 X 1.00”

Qty. / Qté. / Cant. 4

Screw #12-14 X 0.750”
Vis 1/4-20 X 1.0”
Tornillo 1/4-20 X 1.0”

Qty. / Qté. / Cant. 4

0

Screw 1/4-20 X 0.63”
Vis 1/4-20 X 0.63”
Tornillo 1/4-20 X 0.63”

Tuerca 1/4-20, KLN

Qty. / Qté. / Cant. 4 Qty. / Qté. / Cant. 2
X5112 T14

X443
(L)

Plug, Push In ©.313 Hole
Bouchon a enfoncer, trou @ 313
Tapon, insercion a presion,
orificio de @ 313
Qty. / Qté. / Cant. 10

F812

X507
o

Plug, Push In @.625 Hole
Bouchon a enfoncer, trou @ 625
Tapon, insercion a presion,
orificio de @ 625
Qty. / Qté. / Cant. 8
F813

990000566: 2 of 7; Rev A; Rev Date 25-FEB-2025

@
Safco Products Company, Minneapolis, MN 55428



Hardware Pack /

Paquet Matérial /

Paquete Material:
90000453

Screw #10 X 3/4”
Vis #10 X 3/4”
Tornillo #10 X 3/4”

Qty. / Qté. / Cant. 5
X11

Attach Stiffener to top using the pilot holes and the included screws.
Fixez le raidisseur sur le dessus a l'aide des trous pilotes et des vis fournies.
Coloque el refuerzo en la parte superior utilizando los orificios guia y los tornillos incluidos.

990000566: 3 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428



@
205 @

=\

| s e

L= 4 1] e

B
= =i

On the 24 inch and 30 inch bases, attach the Back and Leg frames together with screws.
Sur les bases de 24 et 30 pouces, fixez les cadres du dossier et des pieds ensemble avec des vis.
En las bases de 24 y 30 pulgadas, fije los marcos del respaldo y de las patas juntos con tornillos.

o Or
205 @ ]

N === [==i=[==l=l=l=l=l=l=l=l==l=l=l=I=l=I=I=I=[=I=I=I=I=}

Lls
On 36 inch bases, attach the frames together at the middle post with screws.
Fixez les raidisseurs sur le dessus avec des vis.
Fije los refuerzos a la parte superior con tornillos.

990000566: 4 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428




I

== l=m=l=l=T=T= [=l=T=T=]

(N = |=[=[=I=I=]=I=I=I=I=[==[=[=]=I=[=I=I=I=]=[=[=[=]=]=l=]=]

s | s e | s

On the 24 inch and 30 inch bases, attach the Brackets to the Frame at these locations with screws.
Sur les bases de 24 et 30 pouces, fixez les supports au cadre a ces emplacements avec des vis.
En las bases de 24 y 30 pulgadas, fije los soportes al marco en estas ubicaciones con tornillos.

Or
p== !
| I8

——

On the 36 inch bases, attach the Brackets to the Frame at these locations with screws.
Sur les bases de 36 pouces, fixez les supports au cadre a ces emplacements avec des vis.
En las bases de 36 pulgadas, fije los soportes al marco en estas ubicaciones con tornillos.

I
990000566: 5 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428



=] |

Sl =I=l=l=l=I=T=[=]=I=T=T=]=T=I=l=T=I=T=T=T=T=I=J=T=]

o
Sl l= === === [m === =T=T=l=[=T=T=l=T=T=T= [=I=T=]

.= |
-k
Attach the Tabletop to the Frame by lining up the Tabletop inserts and

the holes in the Angle Bracket. Secure in place with screws.
Fixez le plateau de table au cadre en alignant les inserts du plateau de table
et les trous du support d’angle. Fixez-le en place avec des vis.

Fije el tablero a la estructura alineando los insertos del tablero y los orificios
en el soporte angular. Fijelo en su lugar con tornillos.

. N\
50 () @

Place the shelf onto lower frame and screw in place.
Placez I'étagere sur le cadre inférieur et vissez-la en place.
Coloque el estante sobre el marco inferior y atornillelo en su lugar.

990000566: 6 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428



o I

Insert hole plugs into frame on allvertical uprights and leg cross channels as needed.
Insérez les bouchons dans le cadre de tous lesmontants verticaux et des traverses de pieds selon les besoins.
Inserte tapones para orificios en el marco en todos los montantes verticales y los canales transversales

de las patas segun sea necesario.
®

I
990000566: 7 of 7; Rev A; Rev Date 25-FEB-2025 Safco Products Company, Minneapolis, MN 55428



